BAR, RIGHT
Názov
POS
PART NO
QTY
Cena
1042
DRIVE MOTOR, ASSEMBL
POS:
1
PART NO:
A410629
QTY:
1
 
 
1043
SEAT BASE
POS:
2
PART NO:
A48246
QTY:
1
 
 
1044
PARKING BRAKE, COMPL
POS:
3
PART NO:
A33295
QTY:
1
 
 
1045
HYDRAULIC OIL COOLER
POS:
4
PART NO:
A410589
QTY:
1
 
 
1046
BAR, RIGHT
POS:
5
PART NO:
A47389
QTY:
1
 
 
1047
CONTROL VALVE COMPLE
POS:
6
PART NO:
A34281
QTY:
1
 
 
1048
EDGE PLATE
POS:
7
PART NO:
A47531
QTY:
1
 
 
1049
BAR, LEFT
POS:
8
PART NO:
A47834
QTY:
1
 
 
1050
FRONT FRAME
POS:
9
PART NO:
A21345
QTY:
1
 
 
1051
BRACKET, HOSES
POS:
10
PART NO:
A410734
QTY:
1
 
 
1052
FRAME LOCK
POS:
11
PART NO:
A47248
QTY:
1
 
 
1053
BELLY PLATE
POS:
12
PART NO:
A410792
QTY:
1
 
 
1054
FOOTBOARD
POS:
13
PART NO:
A410793
QTY:
1
 
 
1055
SIDE PLATE, RIGHT
POS:
14
PART NO:
A410857
QTY:
1
 
 
1056
DIPSTICK L=230 HYDR.
POS:
15
PART NO:
a48010
QTY:
1
 
 
1057
SIDE PLATE, LEFT
POS:
16
PART NO:
A410859
QTY:
1
 
 
1058
COVER PLATES, FRONT,
POS:
17
PART NO:
A34377
QTY:
1
 
 
1059
FLOOR PLATE
POS:
18
PART NO:
A410877
QTY:
1
 
 
1060
DRIVE PEDAL, ASSEMBL
POS:
19
PART NO:
A410899
QTY:
1
 
 
1061
TELESCOPIC BOOM, 420
POS:
20
PART NO:
A21359
QTY:
1
 
 
1062
DRIVE MOTOR, COMPLET
POS:
21
PART NO:
A410898
QTY:
1
 
 
1063
HEXAGONAL DRAIN PLUG
POS:
22
PART NO:
64352
QTY:
1
 
 
1064
STEERING COLUMN, ASS
POS:
23
PART NO:
A410964
QTY:
1
 
 
1065
USIT SEAL RING R/12
POS:
24
PART NO:
73047
QTY:
1
 
 
1066
HEXAGONAL SCREW M 1
POS:
25
PART NO:
73058
QTY:
6
 
 
1067
HEXAGONAL SCREW M8*3
POS:
26
PART NO:
72133
QTY:
4
 
 
1068
NUT M8 NYLOC DIN 98
POS:
27
PART NO:
72320
QTY:
15
 
 
1069
HEXAGONAL SCREW M10*
POS:
28
PART NO:
72151
QTY:
7
 
 
1070
HEXAGONAL SCREW M10*
POS:
29
PART NO:
74505
QTY:
1
 
 
1071
HEXAGONAL NUT M 10 N
POS:
30
PART NO:
72322
QTY:
8
 
 
1072
HEXAGONAL SCREW M 8
POS:
31
PART NO:
72132
QTY:
11
 
 
1073
WASHER M10 A10,
POS:
32
PART NO:
73121
QTY:
8
 
 
1074
WASHER M8 A8
POS:
33
PART NO:
73122
QTY:
8
 
 
1075
FINGER SCREW R5026M8
POS:
34
PART NO:
64188
QTY:
1
 
 
1076
HEX. SCREW M8*80 DIN
POS:
35
PART NO:
72143
QTY:
1
 
 
1077
SERVICE SUPPORT, LIF
POS:
36
PART NO:
A47713
QTY:
1
 
 
1078
HEXAGONAL SCREW M 8*
POS:
37
PART NO:
72128
QTY:
4
 
 
1079
WASHER MSS/NI M6
POS:
38
PART NO:
74768
QTY:
3
 
 
1080
COUNTERS. CROSS HEAD
POS:
39
PART NO:
74785
QTY:
3
 
 
1081
LINCH PIN 9,5 MM
POS:
40
PART NO:
71727
QTY:
1
 
 
1082
HYDR. CYL. F50/F30-1
POS:
41
PART NO:
A42791
QTY:
1
 
 
1083
PIVOT PIN F30-60
POS:
42
PART NO:
A47655
QTY:
2
 
 
1084
HYDRAULIC OIL FILTER
POS:
43
PART NO:
64176
QTY:
1
 
 
1085
ELBOW FITTING 90 DEG
POS:
44
PART NO:
64167
QTY:
1
 
 
1086
DECAL WARNINGS 420
POS:
45
PART NO:
A410993
QTY:
1
 
 
1087
HYDR. HOSES, ORBITRO
POS:
46
PART NO:
A34484
QTY:
1
 
 
1088
SEAT AVANT 200 SERIE
POS:
47
PART NO:
65077
QTY:
1
 
 
1089
GROMMET F68/60/50,S=
POS:
48
PART NO:
64777
QTY:
1
 
 
1090
SIDE PLATE, 400 SERI
POS:
50
PART NO:
A415827
QTY:
1
 
 
1091
MOUNTING BRACKET, SE
POS:
52
PART NO:
A411490
QTY:
1
 
 
1092
SEAT BELT GRAMMER
POS:
53
PART NO:
64387
QTY:
1